



**LABORATORY TEST REPORT**

PRODUCT NAME: SHIELD RUSTIC 100	DATE : 07/01/2019
BATCH NO: SL/19-01/927	

SR.NO	TEST	TEST METHOD	UNIT	SPECIFICATION		BATCH TEST REPORT
				Min	Max	
1	Appearance	Visual	-	Cl & Br	-	Cl & Br
2	Density @ 29.5°C	ASTM D 1298	Kg/m <sup>3</sup>	Report	-	0.8673
3	Flash Point °C, (PMCC)	ASTM D93	°C	180		206
4	Salt Spray Test	ASTM B117-2003,Hrs		68	74	74
5	Colour	ASTM D 1500			L3.0	L1.5
6	Kinematic Viscosity @ 40°C	ASTM D 445	mm <sup>2</sup> /s	90	110	96.14
7	Cu Corrosion,@100°C	ASTM D-130	deg.C		1 a pass	1 a pass
8	Water Displacement Test.			Pass		PASS

Remark: sample pass

Tested By: Sandip Bhayaje

Approved By: